
water

Article

Techno-Economic Analysis of RO Desalination of
Produced Water for Beneficial Reuse in California

Arian Edalat 1,* and Eric M. V. Hoek 1,2

1 Pacifica Water Solutions, Los Angeles, CA 91326, USA; emvhoek@ucla.edu
2 Department of Civil & Environmental Engineering, California NanoSystems Institute and Institute of the

Environment and Sustainability, University of California, Los Angeles, CA 90095-1593, USA
* Correspondence: arian@pws-water.com

Received: 26 May 2020; Accepted: 22 June 2020; Published: 28 June 2020
����������
�������

Abstract: There is approximately 508.7 million cubic meters (3.2 million barrels) of oilfield-produced
water generated per year across the oil fields of California. While less than 2% of this produced water
[...]
2–4 Moderately tolerant Lettuce, cabbage, turnip, Kentucky bluegrass, oats, corn,
mustard, clover, squash, muskmelon

4–6 Tolerant Sorghum, tomato, alfalfa, vetch, sugarbeet, table beet

6–15 Very tolerant Asparagus

4. Produced Water Treatment Process Design Considerations

Based on the data in Table 1, most California Central and Coastal basin produced waters have a
TDS from ~3000 to 30,000 mg/L with a SAR between ~80 and >200, chloride between ~2000 and ~20,000
and boron from ~3 to ~70 ppm. Moreover, most California produced waters have significant amounts
of both carbonate and non-carbonate hardness, including calcium, magnesium, barium and strontium;
the non-carbonate hardness is predominantly associated with sulfate. In addition, most California
produced waters contain high levels of silica and trace levels (single digit ppm values or lower) of iron
and/or aluminum. Reviewing the produced water quality data and treatment objectives as outlined in
the previous section, the primary contaminants of concern (CoCs) are SAR, boron and chloride; hence,
most California produced water requires desalination for reuse in agricultural irrigation.

It is generally accepted that reverse osmosis (RO) is the most cost-effective, commercially
proven technology for brackish water desalination [2,10,11]. The key element for reliable design and
cost-effective operation of any RO process is the design and selection of an appropriate pre-treatment
scheme to maximize recovery (reducing the amount of concentrated brine that is produced) and
minimize the deleterious effects of RO membrane fouling, which include higher energy demand,
down-time for cleaning, cleaning chemicals and premature membrane replacement. To avoid rapid
fouling (loss of water permeability) of RO membranes, free and emulsified oil and grease (hexane
extractable material or HEM, per US EPA1664B) and non-oil suspended solids (e.g., clay fines from the
formation) need to be removed ahead of the RO process. Next, to avoid rapid degradation (loss of TDS
rejection) of RO membranes, soluble hydrocarbons (e.g., alcohols, aldehydes, ketones) and volatile
organic compounds (VOCs such as the sum of benzene, toluene, ethylbenzene, and xyelen or “BTEX”,
diesel and gasoline range hydrocarbons) need to be removed ahead of the RO membrane process.
Finally, to enable high recovery, sparingly soluble metals and minerals (e.g., iron and aluminum,
silica, calcium carbonate, calcium, barium, and strontium sulfate) concentrations may need to be
significantly reduced.

With appropriate pre-treatment, the RO membrane process operation is stable and consistent
with little buildup in differential (feed-to-brine) or trans-membrane (feed-to-permeate) hydraulic
pressure loss. After primary TDS reduction by RO, boron can still be well above the 1 mg/L maximum
contaminant level required for agricultural irrigation. Boron chemistry in water is well established [12],
but typically, at pH levels below ~9, boron predominantly exists as boric acid (B(OH)3), which is
poorly rejected by RO membranes because it is small, polar and uncharged. There are conflicting
interpretations for the origin of the acidity of aqueous boric acid solutions. Raman spectroscopy of
strongly alkaline solutions has shown the presence of B(OH)−4 ions [13], leading some to conclude that
the acidity is exclusively due to the abstraction of OH− from water, according to [13–15]:

B(OH)3 + 2H2O
 B(OH)−4 + H3O+ (K = 7.3 × 10−10; pK = 9.14) (1)



Water 2020, 12, 1850 6 of 18

And hence, above a pH of ~9, boric acid (B(OH)3) forms borate (B(OH)4
−), which is rejected very

highly (>90%) by most brackish water RO membranes [16]. As a result, depending on the concentration
of boron in produced water, there may be a post-treatment polishing step may be required, comprising
either: (a) boron selective ion-exchange resins or (b) a second pass of brackish water RO membranes
with pH adjustment to about pH 10.

5. Pilot-Scale Case Study

The case study reported on herein is a two-month long field pilot test project performed in the
DOGGR (CalGEM) Coastal District of California in 2018. The primary treatment objectives were to meet
the beneficial reuse standards required by the neighboring agricultural end-users (see Table 5), while
the secondary objective was to maximize the RO process recovery and minimize RO brine volumes
because the cost of brine disposal in this region is exceptionally high (~$38 per m3; ~$6 per barrel).
The pilot here had a throughput of 3.4 m3 per hour.

Table 5. Key produced water quality and treatment objectives for this project.

Parameter Unit Raw Influent Softened Influent Treatment Objectives

TPH mg/L 130 46 ND *
Oil and Grease mg/L 95 1.5 ND

Turbidity NTU 60 15 0.3
TDS mg/L ~14,000 ~15,000 1060

Hardness mgCaCO3/L ~2400 ~240 595
Alkalinity mgCaCO3/L ~1000 ~100 360

pH - 7.3–7.5 8–9 6.90
Iron mg/L 2.3 0.046 0.05

Manganese mg/L 0.42 0.021 0.22
Calcium mg/L 880 18 146

Magnesium mg/L 41 23 56
Sodium mg/L ~4500 4,500 86

Potassium mg/L 480 480 5
Barium mg/L 2.8 0.056 0.03

Chloride mg/L ~7800 7800 72
Boron mg/L 61 61 0.6
Sulfate mg/L 37 37 367
Silica mg/L 58 34.8 -
SAR - 57 6 1.5

* ND: non-detect.

5.1. Produced Water Quality and Treatment Objectives

Table 5 outlines the concentrations of the key produced water quality parameters, as well as the
treatment objectives for this project. The influent concentrations are single point measurements and the
method and reporting limit (RL) for each parameter is shown in Appendix A. The treatment objectives
were defined by the oil producer. From the information in Table 5, the principal COCs in the influent
were:

• SAR
• Chloride
• Boron

Additionally, to protect RO membranes in operation, pre-treatment would need to be selected to
target the removal of the following constituents:

• Oil and grease
• Suspended solids



Water 2020, 12, 1850 7 of 18

• TPH and other dissolved organic constituents
• Hardness and alkalinity
• Sparingly soluble metals and minerals

5.2. RO Pretreatment Process Design

The raw influent and softened influent water quality from Table 5 was modeled to evaluate
scale formation potential using Genesys International’s MM4 software. A number of minerals were
supersaturated such that catastrophic scaling would be expected at only 10% product water recovery
(Table 6). This includes mineral species of CaCO3, BaSO4, Fe(OH)3, Mn(OH)2 and SiO2. Since there
was both carbonate and non-carbonate hardness, lime-soda softening was evaluated. The lime-soda
softened water was well below saturation for all the relevant minerals, and when adjusted to pH 6.5
none of the minerals exceeded their saturation concentrations up to 70% recovery. With proper
anti-scalant addition, all metals and minerals remain well below saturation levels up to 70% recovery
and with slightly higher Anti-Scalant dosing up to 84% recovery (not shown).

Table 6. Supersaturated mineral salts and their saturation levels in the influent. RO: reverse osmosis.

Mineral Salt % Saturation in Raw
Water @ 10% Recovery

% Saturation in
Softened Feed Water

% Saturation in RO
Brine @ pH 6.5 and

70% Recovery

% Saturation in RO
Brine @ 70% Recovery

with Anti-Scalant

CaCO3 163% 33% 76% 39%
BaSO4 381% 16% 57% 1%

Fe(OH)3 2221% 25% 98% 7%
Mn(OH)2 135% 3% 13% 1%

SiO2 54% 29% 99% 66%

Accordingly, after a review of multiple technologies [2], it was decided that upfront chemical
softening followed by TSS removal would sufficiently lower the scaling and fouling potential of
the produced water such that it could be treated by RO at sufficiently high recovery [75–80%]. The
process included an upfront oil–water separator to manage inevitable variations in oil and grease
and soluble hydrocarbons, in addition to improving the efficiency of the chemical softening process.
An intermediate ultrafiltration (UF) membrane filtration system was used downstream of chemical
softening, which significantly lowered the particulate fouling potential of the RO feed, providing an
absolute barrier to TSS above 10 nm. Additionally, granular activated carbon (GAC) was employed to
remove soluble hydrocarbons that could rapidly damage RO membranes. Using the above process
design approach, the treatment process proposed and deployed for the pilot was divided into six
operating zones detailed below. A process flow diagram is shown in Figure 2. A picture of the pilot
site (approximately 9000 ft2 in area) is shown in Figure 3.Water 2020, 12, x FOR PEER REVIEW 9 of 20 

Figure 2. Process flow diagram for the pilot test system. Numbers in the figure indicate water quality 
sampling and process performance monitoring locations. OWS: oil–water separation; CLF: 
flocculation/clarification units; UF: ultrafiltration; GAC: granular activated carbon. 

Figure 3. Image of the pilot test site. Zones indicate different water treatment objectives. Zone 1: oil–water 
separation; zone 2: chemical softening and clarification; zone 3: suspended solids removal; zone 4: dissolved 
hydrocarbon removal; zone 5: primary desalination and secondary boron removal; zone 6: solids dewatering 
and solid waste management. 

5.3. Field Performance Results 

5.3.1. Influent and Treated Water Quality 

Throughout the pilot, the water quality parameters listed in Table A1 in Appendix A at the inlet and 
outlet of each zone were monitored at a regular interval using field instruments onsite. Further, a more 
detailed offsite analysis of minerals and organic constituents of the influent produced water and treated 
product water were performed on a weekly basis. See Appendix A (Table A2) for a complete list of onsite 
and offsite analysis and methods used and Appendix B for a list of the number of samples by location and 
water quality parameter. While most influent concentrations remained fairly stable during the course of 
the pilot, the influent oil and grease concentrations varied significantly with daily onsite measurements 
varying from as low as 8 mg/L to as high as 1013 mg/L. The variations in the oil grease content can be 
attributed to the efficacy of primary separators and/or feed level changes during the day. Typically, the 
lower the feed tank, the more oil from the skimmed oil layer on the top gets into the influent. This is why 
any advanced produced water treatment system requires a robust oil/water separator as the first step in 
the treatment process to be able to absorb these variations and protect the downstream unit operations and 
their efficiency. The treated water parameters, however, were stable and far exceeded the treatment 
objectives. 

5.3.2. Separation Performances by Each Zone 

OWS CLF-1 and CLF- 2 UF

Filter Press 

GAC RO-1

NaOH and Soda Ash

RO-2

Anti-Scalant NaOH

Figure 2. Process flow diagram for the pilot test system. Numbers in the figure indicate water
quality sampling and process performance monitoring locations. OWS: oil–water separation; CLF:
flocculation/clarification units; UF: ultrafiltration; GAC: granular activated carbon.



Water 2020, 12, 1850 8 of 18

Water 2020, 12, x FOR PEER REVIEW 9 of 20 

Figure 2. Process flow diagram for the pilot test system. Numbers in the figure indicate water quality 
sampling and process performance monitoring locations. OWS: oil–water separation; CLF: 
flocculation/clarification units; UF: ultrafiltration; GAC: granular activated carbon. 

Figure 3. Image of the pilot test site. Zones indicate different water treatment objectives. Zone 1: oil–water 
separation; zone 2: chemical softening and clarification; zone 3: suspended solids removal; zone 4: dissolved 
hydrocarbon removal; zone 5: primary desalination and secondary boron removal; zone 6: solids dewatering 
and solid waste management. 

5.3. Field Performance Results 

5.3.1. Influent and Treated Water Quality 

Throughout the pilot, the water quality parameters listed in Table A1 in Appendix A at the inlet and 
outlet of each zone were monitored at a regular interval using field instruments onsite. Further, a more 
detailed offsite analysis of minerals and organic constituents of the influent produced water and treated 
product water were performed on a weekly basis. See Appendix A (Table A2) for a complete list of onsite 
and offsite analysis and methods used and Appendix B for a list of the number of samples by location and 
water quality parameter. While most influent concentrations remained fairly stable during the course of 
the pilot, the influent oil and grease concentrations varied significantly with daily onsite measurements 
varying from as low as 8 mg/L to as high as 1013 mg/L. The variations in the oil grease content can be 
attributed to the efficacy of primary separators and/or feed level changes during the day. Typically, the 
lower the feed tank, the more oil from the skimmed oil layer on the top gets into the influent. This is why 
any advanced produced water treatment system requires a robust oil/water separator as the first step in 
the treatment process to be able to absorb these variations and protect the downstream unit operations and 
their efficiency. The treated water parameters, however, were stable and far exceeded the treatment 
objectives. 

5.3.2. Separation Performances by Each Zone 

OWS CLF-1 and CLF- 2 UF

Filter Press 

GAC RO-1

NaOH and Soda Ash

RO-2

Anti-Scalant NaOH

Figure 3. Image of the pilot test site. Zones indicate different water treatment objectives. Zone 1:
oil–water separation; zone 2: chemical softening and clarification; zone 3: suspended solids removal;
zone 4: dissolved hydrocarbon removal; zone 5: primary desalination and secondary boron removal;
zone 6: solids dewatering and solid waste management.

• Zone 1: Oil–Water Separation (OWS)

◦ Concept and intended function: Absorb variations in and remove free oil and grease to
improve the operation of downstream unit operations

◦ Key components: A feed pump and a coalesce-based oil water separation unit

◦ Treatment objective: 90% free oil and grease removal

◦ Key unit operation: Custom made

• Zone 2: Chemical Softening/Sedimentation System

◦ Concept and intended function: Remove hardness using a two-stage approach; initially
increasing the pH (using sodium hydroxide) to remove carbonate hardness followed by
adding soda ash to remove non-carbonate/metallic hardness

◦ Key components: A feed pump, followed by two flocculation/clarification units (CLF-1 and
CLF-2) each having a dosing station, a flocculation chamber and a clarification chamber

◦ Treatment objective:

� Overall hardness removal: 95%
� Iron removal: 50%
� Silica removal: 30%
� Remaining oil and TSS: 50%

◦ Key unit operation:

� CLF-1: MW Watermark, model: SPC-20,
� CLF-2: Custom-made by Muerer Research, Inc.

• Zone 3: Suspended Solids Polishing

◦ Concept and intended function: To remove the suspended and aggregated solids, thereby
pretreating the water. The intended filtrate quality would have low turbidity and negligible
suspended solids.



Water 2020, 12, 1850 9 of 18

◦ Key components: A polymeric ultrafiltration (UF) membrane system with standard spiral
wound membrane module form factor. The system operated in a feed-and-bleed mode, with
a fixed concentration factor and recirculation ratio. The membranes were back-washable

◦ Treatment objective: 98% TSS and oil removal, 20% hardness removal

◦ Key unit operation: Water Planet Inc., model: PC-6.

• Zone 4: Dissolved Hydrocarbon Removal

◦ Concept and intended function: An additional pretreatment step to remove dissolved
hydrocarbons and other organics from the influent to protect the downstream unit
operations from fouling

◦ Keu components: A break/feed tank, a feed pump, followed by a granular activated carbon
(GAC) filter

◦ Treatment objective: 99% dissolved organics and TPH removal

◦ Key unit operation: Water Planet Inc., model: PC-6.

• Zone 5: Reverse Osmosis (RO) Desalination

◦ Concept and intended function: To remove the remaining dissolved solids in the
water, attaining a permeate quality and recovery, meeting treatment objectives and